C20—Issue No. 2—5-47

(49 b2/
C22 and C24 “CARRIMOR
MASTER PARTS CATALOG
TABLE OF CONTENTS

SECTION I: . C22 AND C24 SCRAPERS ..........cocouniiidieninin 4

General Arrangement, C22 ............ o il e R S AT S

General/Arrangement, G245 = L e e LRIl SRR 6
Parts Plates:

BDYOT 5. - ool eyt oS AT el L o R (G p eI i 14

U150 T 3 Ve ) o) RSO B i S Sy i A R AR e e el 17

Bowwl to e R BLE e e e e M 13

B Cho B AapEar. o . . T L vl s i el s B e R S 15

Hose, Scraper-to-Tractor (C22) ... ... ... i i G v sty 7

Hose, Scraper-to-Tractoni{C24) . . ... ..o vn vin i s te i shs 17

erclen . s e e R e et L S e g 11

117, (o bl 25 o 1o [ AUMPRPRRE S NES s SICS NSRS R SO e et B ) 7

1153+ (o 1o [ BRI I it e < SR OO A SR B e S 0l 30 v 17

Wheel:-Front . . il cbaiohiis i s s el i sboelamlelis widibls ot ime s B 18

Wiheel, Reat ... 0 v Salaidiin e | 5 ol as I8, sl e aan s i) 19

Yokeand' Beam) ... i aaatl L0 Tl L e R 16

SECTION II: HU15 HYDRAULIC CONTROLS FOR CATERPILLAR

PRETRBGCTOR . . . S b e e e o« i e e S N S S IR 20
F¥a Toya) 1o Rt USSR : s Coe O e P el S e s 26
Bracket and Hondle LeVer ... ... .o icmnbuineiilidn ci aions baois 25
Drawbar, Instructions for Lowering . .......................... 27
Priver Shotltl . o, i i T o e e e e b g B 26
Hydroulic Unit, IHIEb R e i Lo 0 i s e et 21
238075 o M T G Rt oL S SR NI o - USSP Al ke o 24
BEGGIUOIY . . o e e % e 5 Toi i o el B et SR R 22
WaElvoT . .. S L S s S S e e ek 23

SECTION III: COMBINATION HYDRAULICS FOR ‘DOZER AND

SCRAPER ON D2 CATERPILLAR ..., . 28
HydrauBic PIPING. ..o iiint o e aiecie iaiais aie ais ss oo issasisis ais aeain 29
PUMGD C . it e e et S B AR e e e 33
0 5 v 7) o P LT L MR e I T RE s Wi = /P PO S o - N 31
NalVe, &b e mla sty ok 0 s e Ce a e e gt 32

Form 1025a — IM




C20—Issue No. 2—5-47

TABLE OF CONTENTS
(Continued)

SECTION IV: HYDRAULIC CONTROLS (HU —800 and up) AND

TRACTOR MOUNTINGS FOR CASE SI TRACTOR ..............

Confrol Lever:and Rod a5t - s i bl o aris o et o
Hose: Pump-to-Vealveihsitgiana it o o0 T, e i aaids
Hydraulic Unit, HU—800and up ............................
Power Take-Off: Shaft: =« .50 L Saa. oo e st e p il i S Rte s
1211731 o USRS e SO b i 5 G A B Gl M I St e e
BRgher. .ol sl e e LSRG 2 S e T e
Trerctor Mountisigs: i i i bt i b b sl ey i e S

IVIEEINIO: - o T sl o e AR S S0 2 0 S B o ol et RS U

SECTION V: HYDRAULIC CONTROLS (HU—800 and up) AND

TRACTOR MOUNTINGS FOR CASE DI TRACTOR ..............

Eontrol Rod ‘and Lever i il s s ol v b et ool ik o e S
Hose, PUmp-to-VIalve . ... . i, it i n e oo s s sty
Hydraulic Unit, HU—800and up ............................
Biping:iHydrailics, b oS- i o s s e e
Powet Take-Off ‘Shert: S oiidiisl n = o 800 Lo Ll s SR
BUIROG .. o s Beipi s, By gend D S H o fe e | R S
2T 12 ot I SR ol T B GRS S R ot e ol L
ditcetoriMounting: |0 om0 LSl e b e e
WictlVe ot 1on, o S0 B LSS e ot SO s o et e L S el e R S
SWValveiGuard 0% - i b S e s g 2 s SR

SECTION VI: HYDRAULIC CONTROLS (HU — 800 and up) AND

TRACTOR MOUNTINGS FOR INTERNATIONAL I-4 TRACTOR ...

72 [ ol 1o S R S VN B ot I T T 01 < 8 G S
Gontrolilever and Bod it b il i s st e
Hose: . Pump-sto:Vialve ..o B3 80 0, 80 L TR 2 il s e e
Hydraulic Unit, HU—800and up ..... ... ... .. .. .. .........
Biping, Hydraulic .. il s s i e
Power Take =@ Shortl . 0 o i e i e Ve i ) ot e ) e 6
PUMD) » b it e s et ot LS sy A el o el s o e b
PUSHET 1. e o e o o g s e ko s s o s e
Tractor: MOUTHIGES] . 5 5 fde s s o aitia o 7 e oo it s s o o 5 % gt
VIGIVE oo < e i e g o s o 5 St ket it 2L R T e
Valve iGuardisitson, cal e v St G mihie, 5 20 L f L i




C20—Issue No. 2—5-47

TABLE OF CONTENTS
(Continued)

SECTION VII: HU15 HYDRAULIC CONTROLS AND HITCH

MOUNTINGS FOR OLIVER 80 TRACTOR ...................... 62
71 e (0] (=) o e L e R S oy It RN 70
@Conirol Bod and Lever: « 0 b, o st e s oo s s e s oie b sl g e 69
D h = Ay o (o A e R s 70
Hitch: MOUDBIGE « .« b6 o5 55 sin s s orois o) s a7sis sme s ais =5ia e S lste st oo totate o 72
Hydraulic Unit, HULS . .. 80 o abe oo e bl it s e & 63
Biping, Hydraulica 0t o el ol il S e e 67
L TT0T 5 et e S T e ST i (O 1 e i e L S 66
BaBherss . W o e e L e s 71
RS e TV 0T . ot e e e e s e et T 64
o s T e N PR GO 65
Valve Gontrolt BracketdtEeta Ll . 0 5. ol sn b dei s e e e 68

SECTION VIII: HUIS HYDRAULIC CONTROLS FOR CLETRAC AD

MRBGCTOR 5 - s o 5 o8 5B it i mrshs 108 6o T o e oo, ot S 02 b 73
AAGDIOT .55 50w s e B aone b B s 9 aovhis = o ol 1 Sy sisstha o Sl 80
Bracket and Hondle Lewer ./ s ol ivalon sretams o isteeonniet st s o 78
Drive s Shaft! & L A TR Tl oe o ok Lt el SR e 79
Hydraulic Unit HUIS ... ... 74
BT D 1o o B i s O T e ey o B A, 10, By E W S S 77
ROSOTVOIT .o oot S 0 U 5 s Fateiter » o s oo iyt ot Ro b e ke 75
NGIVEE oo orss oo B Bter o o8 238 s s, oo 5hon ofle co i i oo b o e o £ 76




C20—Issue No. 2—5-47 -

SECTION I

C22 SCRAPER

(C20 Basic Scraper with Hitch
for use with
Rubber-Tired Tractors)

C24 SCRAPER

(C20 Basic Scraper with Front Running Gear
for use with

Track-Type Tractors)



C20—Issue No. 2—5-47

MAIN _FRAME CONTROL LEVER VALVE, TANK, PUMP

SCRAPER-TO-TRACTOR HOSE CONTROL ROD VALVE GUARD

REAR WHEEL YOKE & BEAM MOUNTING BRACKET

HITCH ADAPTER PIPING PUSHER PLATE

GENERAL ARRANGEMENT — C22 "CARRIMOR" SCRAPER



C20—Issue No. 2—5-47

HYDRAULIC UNIT

CONTROL LEVER

TONGUE

MAIN FRAME

GENERAL ARRANGEMENT — C24 "CARRIMOR" SCRAPER



1ONI '€¥ OL | —0ZD INVYES NIV

Ko dNOY9 INVYS NIVW (896)
STl €/2 X /€ NOINN-EESLY
RS s P/€ HIHSVMNOOT - 9GS
| SSataiaetn P/€-1 X ¥/€ M3¥ISdVD - 9319}
27 (#69/ 34V % 33S) INOHO MOVP - 25645
{ KR i T€/1 X W€ NOINN -826.¢
AT R FIXV 8NLS 2999 Nid WiS303d -1
2/1 H3IHSYMMO0T -1
2/1-€ X 2/1 1108 3NIHOVWN -1
e T T T T T T T T 8/S H3HSYMMIO0T-2
---------------- uv39-2
WY TONIHSNE -|

“INIMOT70S FHL SIAITIONI HOVI
TTTTTTTTEN0NS H3A0O 301S-2

w18

m 171
T —

[om—————- 3did 301 H 1 HY3Y- 12066 171 WYY TOHAINOD MO8 -2

= (/2 $S77) 331 NOINN-6206¥ 808 8/ ¥y3z-8
2" "76/2 $577.06 MOG13 NOINN -86 4Ly 8126~~~ INMOHS LON™~ONITdN0D-2
£EGLF """~~~ €/2 X W/ NOIN -2 Bl
3did 3015 H -1

FSOH HOUIWYL-0L-Y3IVHIS

Ly"S—C ‘ON Snss[—07D

C c | c




9 J .

C20—Issue No. 2—5-47

SCRAPER- TO- TRACTOR HOSE

1-R.H. SIDE PIPE

I-L. H. SIDE PIPE

§-PIPE CLAMP_

5-MACHINE BOLT 2- CLOSE NIPPLE

2-BUSHING_ _ _ _ . _ _ _ _ 2-UNION 3/4X2/3_ _ __ _ _ 47533

2-COUPLING (NOT SHOWN)_ _ 9218 7498-UNION ELBOW 90°(LESS2/3). .2
OSTERK. VS . o _6095 49039-UNION TEE (LESS &8/3)____2
2-BOWL CONTROL ARM_ _ __ _ _¢ 47574 45021 -REAR L.H. SIDE PIPE _ _ _ _ _ |
2-MACHINE BOLT 5/8 X4-1/2_ ___35I6 55019 -RAISE CROSS PIPE_ _ _ _ _ _ 1
16-LOCKWASHER 3/8__ __._ _ __550 2878-CLOSE NIPPLE_ _ _ __ 2J
16-MACHINE BOLT 3/8 X3/4 _ _ __34I1Z 55018-LOWER CROSS PIPE_ — !

2-SIDE COVER_ _ _ _ _ _ — — — - 5718
EACH INCLUDES THE FOLLOWING:
ISBUSHING : = s e 48213

|- MACHINE BOLT 5/8X 3-1/2_ _ _3499

|- LOCKWASHER 5/8_ _ — _554
=N IRINLS L S T 60362 54667-STUB AXLE - — — — — —— — —
2-APRON ARM PIN_ _ — _ _ _ __ ¢ 48247 47528-UNION 3/4 XV/3_ _ _ _ _ _ _ 2
2-COTTER PIN 3/8X3_ _ _ _ _ _ 3066 54952 - JACK GROUP (SEE ALATE 1654 _2
2-SHIM WASHER — — — — — — — 50566 5126 - CAPSCREW 3/4 X I-3/4_ _ _ _4
2-ROLLER PIN- o = —— o o 55043 556 - LOCKWASHER 3/4_ _ _ _ _ _ 4
S-MOCRERL =0 o oo 55045, 47533-UNION 3/4 X2/3 . 6
2- MACHINE BOLT 3/8 X 3/4__ _ _3412
2- LOCKWASHER 3/8_ _ _ _ _ _ __ 550, MAIN FRAME GROUP PIT14

MAIN FRAME C20—44 TO 79, INCL.



C20—Issue No. 2—5-47

(54968-4)

SGRAPER-TO-TRACTOR HOSE
I-R.H. SIDE PIPE . 55016
WSO PPE. . e 55017
S-PIPE CLAMP. _ _ _ _ _ ________ 55023
5-MACHINE BOLT I/2 X 1-1/4__ ___. 3440}
2-BUSHING.. — — —— —— ————_____482I3 2-UNION 3/4 X 2/3_ ... ATS.
2-COUPLING.. .(NOT SHOWN)-. . — . 9218 47498- UNION ELBOW 90°(LESS 2/3).. .2

16-MACHINE BOLT 3/8 X 3/4______ 3412

=0
=8
L]
o= =0
=0 509
=0
2-SIDE COVER GROUR. . ____ 5718
INCLUDES THE FoOL.
1-BUSHING - - e o e 48213
BrOEAR - et 59698
2-LOCKWASHER S8 _______. 554

1-PEDESTAL PIN___ —_ ______ 54775
2-APRON ARM PIN_ _ _ ________.¢ 48247 47528-UNION 3M X I/3_ ___ _ ______ 2
2-COTTER PIN 3/8 X 3._______ 3066 59728-JACK GROUP (SEE PLATE /6/5) _2
2-SHIM WASHER_ _ _ __________ 50566, {mac - GAPSCREW 3/4 X |-3/4______ 4

2-ROLLERPIN __ _-________ 55043 : 556 - LOCKWASHER 3/4__ ________. 4
2-ROLLER__ . __________ 55045 47533-UNION 3/8 X 2/3___________ 6
2- MACHINE BOLT 3/8 X 34______ 3412

2- LOCKWASHER 3/8____________ 550, MAIN FRAME GROUP PI6I7

49039-UNION TEE (LESS 2/3).._.._.2

54667-STUB AXLE. . ____. 2

MAIN FRAME

C20 — 83 ONLY



01

» J >

C20—Issue No. 2—5-47

SCRAPER- TO-TRACTOR HOSE

I-R. K. SIDE PIPE.
I-L. H. SIDE PIPE

2-H.P HOSE ASSEMBLY..
2-SHUT-OFF COCK . __
2-CLOSE NIPPLE . ___
2-UNION 3/4 X 2/3_ ________A4T7333

2-COUPLING (NOT SHOWN) - - !
(i1, BV SOt s e 6095

47498~ UNION ELBOW S0°(LESS 2/3)..2
49039-UNION TEE (LESS 2/3) .. .__ -2

2-BOWL CONTROL ARM..._____ ATST4 45021~ REAR L.H. SIDE PIPE. . ______ |
2-MACHINE BOLT 5/8 X4-1/2 ____3516 5019 -RAISE CROSS PIPE . ____| |
16-LOCKWASHER 3/8.__________ MO L TSN N s TN L N NG e T s T L e TR IR
16-MACHINE BOLT 3/8 X3/4 __.__ 3412
=0
=0
=0 300
=0
2-SIDE COVER GROUP_ __ _____ 57118
'S THE FOLLOWING:
1"BUSHING- - - A8213

BORAD i i 59698

2-LOCKWASHER 5/8 - _________ 554

1= MACHINE BOLT 5/8 X 3-1/2....3499
1= LOCKWASHER 5/8-
FKING PINec e e e 54667-STUB AXLE. ...
47528-UNION 3/4 XV/3

2-COTTER PIN 3/8X3_________ 56 59728 - JACK GROUP(SEE ALATE 1615)._2

2-SHIM WASHER — . __ 5126 - CAPSCREW 3/4 X I-3/4______ .4 )

2-ROLLER PIN__ 556 - LOCKWASHER 3/4 _________._ 4

47533-UNION 3/4 X2/3___________| 6

(60361) MAIN FRAME GROUP PIESE

MAIN FRAME C20—80, 81, 82, 84 TO , INCL.



2 ‘ J »

C20—Issue No. 2—5-47

It

SIBSEPIPE PLUG. s ol LAl |

48360 - FRONT HEAD. . ___ _. |
40297 - COTTER PIN 3/16 X 2-1/4____| RIT08- QASKEY. - - o oo me s L}
84484 - SLOTTED NUTe e | |

ROK00- PAOKING. . o e e i J
40279 -PACKING GLAND. . — - ___ 4
40408-0IL SEAL . _____. |

51231 - VALVE PLUNGER. . ____ ___

54485 - VALVE PLUNGER PLUG.____ 4 4

N

\

“ AUNTAREURZAN RN LUUTAN AN R “ \
D oo R T 7m0
. 3 T AN /‘,_’

L1171/,

\\\\\\\'§ LATAANAUAVTIRAN IR

54954 - CYLINDER & REAR HEAD ________| ! 48344-PISTON ROD 8 RACK __________ 1
1210 - PISTON RING. ___________ 4 0407-CAPSCREW /2 X 1-3/4______ 4
54486-PISTON________________| ] 5109 - CAPSCREW &/8 X 2-/2______ 2
5105 - CAPSCREW 5/8 X 2_______ i

554 - LOCKWASHER 5/8_________ 8

54952 JACK GROUP (TWO REQUIRED PER MACHINE) P 1654

JACK C20—1 TO 79, INCL.



A

>

C20—Issue No. 2—5-47

ANTRALALYAUUAANUAU LTI

NI PIPE P = v oo i i i |

40297 - COTTER PIN 3/16 X 2-1/4____I
54484 - SLOTTED NUT. _ . . ___| |
51231 - VALVE PLUNGER. . ___

54485 - VALVE PLUNGER PLUG. . __ _ .4 4

54954 - CYLINDER & REAR HEAD . . _____ |

1210 - PISTON RING. - ____ 4
BA406-PISTON.. .. . —c ol oo e |

59728 JACK GROUP (TWO REQUIRED PER MACHINE)

48360 - FRONT HEAD_ . _____ _.| |
RIT08 - BABE L. i e nen e L}
40409- PACKING . - - - . __ 4
0279 -PACKING GLAND. . ______ 4
40408-0IL SEAL . _______J

59721-PISTON ROD & RACK __________ |

0407-CAPSCREW V2 X I-3/4______4

5109 - CAPSCREW 5/8 X 2-/2______| 2

5105 - CAPSCREW 5/8 X 2_______._ 6

554 - LOCKWASHER 5/8_________.| 8
R 1615

JACK

C20—80 TO , INCL



el

Q | . °

C20—Issue No. 2—5-47

(54630)

———3064-COTTER PIN 3/8 X ¢-1/2_ __ _ _ 2 4624 - MACHINE BOLT 3/8 X 2-3/4__.2
48245-CONTROL ARM PIN_ _ _ _ ____ 2 550- LOCKWASHER 3/8. _ ______ 2
WASHER- - — = -l 54654-BOWL — — —____ ____.| |

591 -

48141 -BUSHING- - — ¢ 4

54632 - END CUTTING EDGE - — —— 2
54631 - CENTER CUTTING EDGE — - |

(39047- PLOWBOLT /2 X 1-34______| 3
|s52 - LockwasHeR v2________. i3
BOWL GROUP : : P.1616

BOWL

C20—1 TO , INCL.




4

J

C20—Issue No. 2—5-47

4-HEX NUT W2____________ 3867
2-SPRING ANCHOR_ _ _ _ _ _ __ ___ 680
2-APRON LATCH SPRING. _ __ ___ 28662

f

3848 - SET SCREW 3/4 X 6______. 2
3878 - JAM NUT 3M4____________ 2

54624 - MACHINE BOLT 3/8 X 2-3/4___2

2- LOCKWASHER 3/8_____ _____| 550
1-APRON________ ________ 54180 2-APRON CONNEGTION PIN____ 48246
6-ZERK /8- _____________ 6095
(54623 APRON GROUP P.1614
APRON C20—1 TO

. INCL.



ST

3 J »

C20—Issue No. 2—5-47

P TEOR Vos cptc a ocil sops— " B 4,

54775 - PEDESTAL PIN. - . . |

4- CAPSCREW 5/8 X |-1/4__ _ __ ¢ 4936
4 - LOCKWASHER 5/8. - - — — —— . _ _

552 - LOCKWASHER 112 - __ |

'”@\ 5

3461 - MACHINE BOLT /2 X 3-1/2___.|

|- HITCH ADAPTER-. __ - __ 5981 Ij\

(599/7) HITCH ADAPTER P. 1655
HITCH ADAPTER, C22




2-PIVOT TUBE. __ ____________5803!I
T SHOWN)

YOKE AND BEAM, C22




L1

D J »

C20—Issue No. 2—5-47

HP HOSE, TONGUE - TO- HYDRAULIC UNIT

B

(42376 ~HPRHOSE o e =2

2- V3UNION____________47528

2- TONGUE PWPE . - — 60668

b WASHER . 589 47533-2/3 UNION__________ 2

|- ZERK VB____________ 6095

AR Ll i 3446 - MACHINE BOLT 12X2____2
: N 52 - LOCKWASHER 1/2______ 2

2-KING PIN BUSHING_ _____ 49275 ookt vl G =

\SZERK VBL X 6095

(59790) FRONT AXLE AND TONGUE - C24 SCRAPER PIE97
FRONT AXLE AND TONGUE, C24




L1

)

C20—Issue No. 2—5-47

P« MASHER. .. - - e 589
FeZERK W = 6095
|-FRONT AXLE 5979l
2-KING PIN BUSHING_ _____49275

I=ZERKE VE. .. e i 6095

(59790)

2- VIUNION.. - e =~ 47528

2- TONGUE PPE._ . ... 60668

6I05T- TONGUE PIN_ _ __ _ _ ____| |
3045 - COTTER PIN V4X2 _____ o

FRONT AXLE AND TONGUE - C24 SCRAPER

H.P HOSE, TONGUE - TO- HYORAULIC UNIT

B

‘\(42376- HP. HOSE _
47533 - 2/3 UNION

__________ 2

__________ 2
3446 - MACHINE BOLT 1”2X2____2
52 - LOCKWASHER V2 ___ ___ £
19062- PIPE CLAMP._ _ _ _ __ ___ 2

P1697

FRONT AXLE AND TONGUE, C24



81

C20—Issue No. 2—5-47

6 - LOCKWASHER 5/16_ _ _ _ _. 549
6 - CAPSOREW 5/16 X 5/8_ _ _ _4902

f=TRE -~ - 7:50X16 - 6 PLY
ISTURES . F: o Bl Sy 7:50 X 16
0)

(ABOVE PARTS NOT SERVICEL

| s ewB '

///30053 <O SEAL == 1. |

\_\N
ESIGASKETRS = ] 59814
54964 - BEARING CUP___ __ __ __| {
|- BEARING CUP_ _ _ _ _ _ _ __ 34750 11421 - BEARING CONE___ ____ =
|- BEARING CONE_ _ _ _ _ _ _ 3475
(59790) FRONT WHEEL GROUP (TWO REQUIRED PER MACHINE) PI694

FRONT WHEEL, C24



T33HM AV

8i9! 4 (FNIHOVW ¥3d OFMINOFY OML) dNOYD TIFHM ¥V3Y (196¥5)

---------------- YIHSVM © LNN-9¥EVS

dV0 BNH-2606
bt IN0O ONINV3E - ISL¥E
§TTTTTIIIIIIISTII 400 ONINYIE 08K

feresnsnmem 2 X 8/1 Nid ¥31109 -I€0§ \K
| [~ T—ssoes W3S 0 -1
I

\ -

o x wu@.’?ﬁ".‘;ﬁ.{@! ﬂw_wﬂw‘ 1 I]/

Ald9 - 91X 0giL " T T TTTTITE 3L -

~on

LS "ON °nss[—0zD

c c ®

19



C20—Issue No. 2—5-47

SECTION II

HU15 HYDRAULIC CONTROLS

for use with

CATERPILLAR D2 TRACTOR

to operate

C24 “CARRIMOR"” SCRAPER

20




12

- J J

C20—Issue No. 2—5-47

VALVE FITTINGS
(THESE PARTS NOT INCLUDED IN 59824 GROUP,
AND MUST BE ORDERED SEPARATELY)
|- RESERVOIR_ ______ (SEE PLATE 1609)
47498-UNION ELBOW_90%_____| 2
2~ SHOULDER BUSHING. . _ ..
(23 70 o P 54888
1= VALVE. c e 54062

(SEE PLATE 1610)

,,g,y////////////////////////////,%

59475 - MANIFOLD.— - - oo oo |

57699 - ELASTIC STOP NUT_______.| 8
%

54064 - GASKET .o oo ceeee ol {
5132 - CAPSCREW_3/4 X2-1/2_____.4 4

Co R e e e |
(SEE PLATE Wll)

2-PIPE PLUG_I® ____________ zmd

(NOT INGLUDED IN 59624 GROUP)

59824 HU-15 HYDRAULIC UNIT FOR D-2 REAR P1eos
HYDRAULIC UNIT, D2 HUIS—1 TO , INCL.




C20—Issue No. 2—5-47

S3304-FLLER CAB _ . _ .. _.| |

59106 - DIP STICK. . _ ___ ______ |

Gy

1- CONNECTION BOLT_ _ ___ __ 53405
6-CAPSCREW 3/8 X I___-___490I\\\ﬁ

B3003~ GASKET. oo = o oo 1

6- SHAKEPROOF LOCKWASHER_ 57636
53407-BREATHER CASTING_ _ _ _ _ _ I

84097 =GASKET.. o= ] |

53419 - CHECK VALVE CAR._______ |

EWIRE - e 54119 53412- SPRING_ . _______ 1
1-CHECK VALVE CAP. _ __ _ __ 53416 SIMG-BALL = .. oo |
1-CHECK VALVE_ _ _ __ ____ 53417
|-RESERVOIR BASE _______ _.5774.';_\\&> O~ s55333-INLET VALVE SEAT______.| 1. 4
INCLUDES THE FOLLOWING: 2
1-STRAINER TUBE_ ___ 54098 o T~55334-OUTLET VALVE SEAT.__ __ 1
. TE: VALVE SEATS ARE IN-

B SE,
4-STUD 3/4 X 5-1/8____54065 CLUDED IN 57745 BASE.)

8 3
e z @~———550 - LOCKWASHER 3/8_______ 10
e\\z-raa- HEX NUT 3/8__________ 10
(59092) RESERVOIR GROUP P 1609

. INCL.

HUI5—1 TO

RESERVOIR, D2



€2

J

>

C20—Issue No. 2—5-47

1-VALVE BODY- 54084

59103 - CAPSCREW 5/16 X W/8__ _ __ _ 4 4
549 - LOCKWASHER 5/16__ _ _ __ ___ 4
57696 - FELT SEAL RETAINER__ __ _ _ _ 1
57698 - FELT WASHER_ _ _ _ _ _ _ _ _ __ |
5409) - GASKET_ _ ____ _ _______ |
57695 - SEAL SEAT_____________| |
S7818 - "0 RING- - e e |
54091 - GASKET_ _ _ _ __ _________| 1

4 - SOCKETHEAD CAPSCREW_ _ _ _ _ 5417

54062 VALVE ASSEMBLY

P 1610

VALVE, D2

HUIS—1 TO , INCL.



d - ) »

C20—Issue No. 2—5-47

6 - SPECIAL CAPSCREW. __ __53465

24

\53447- GASKET __ __ _______ |
56113 - INNER BEARING HOUSING._I

. ¢ 56121 - NEEDLE BEARING _ _ _ __ 2
a : 56115 - WEAR PLATE__ ______ |

\_59!45' MAGNETIC PLUG

SOIBR-GEAR.. . - e L 2

4925 -CAPSCREW 112X 3-I/4___8

58180 PUMP ASSEMBLY (HU-I5) e
PUMP, D2 ' HUIS—1 TO , INCL.




C20—Issue No. 2--5-47

2
©
«
4898 - CAPSCREW_3/8 X 3/4_____4
550 - LOGKWASHER _3/8...__.___. 4
6095 - ZERK_1/8__ . ___
59709 - BRACKET 8 HANDLE LEVER__I
3095 - SETSCREW_3/8 X 3/8_____ 1
40650~ VALVE LINK. o oomo oo 2
38571 - CLEVIS PIN o oo omomoo 2
3028 - COTTER PIN_I/8 X l______ 2
BRACKET & HANDLE LEVER FOR CATERPILLAR D-2 TRACTOR

25

. INCL.

HUI5—1 TO

BRACKET AND LEVER, D2



C20—Issue No. 2—5-47

P 1696

INCLUDES:

83727 - STUD- oo o=

©
®. ©\\59I70 - GASKET.____________. I
\554 - LOCKWASHER_5/8 €

2746 - HEX NUT_5/8. . __ 6

ADAPTER & DRIVE SHAFT FOR CATERPILLAR D-2 TRACTOR

s e

bt

INCL.

HUI5 — 1 TO

ADAPTER AND DRIVE SHAFT, D2




C20—Issue No. 2—5-47

[
e
P
CATERPILLAR DRAWBAR BRACE
_ac—REMOVE 4 CATERPILLAR STUDS

59893 - PAD — - 2

= -~ CATERPILLAR DRAWBAR

E3) &S

51l - CAPSCREW_5/8 X 2-3/4 ____4

INSTRUCTIONS FOR LOWERING DRAWBAR

ON CATERPILLAR D2 TRACTOR

27

LOWERING D2 DRAWBAR



82

4IdVYOS ¥2O

Yim asn 10§

H3IZOd., JI'INYHAAH HLIM
HOLOVYHL 2d HYTIdHILYD

ydoppo o}

LINQ NOISYIANOD

I NOILD3S

Ly-S—Z 'ON enss[—(0zD



62

J

C20—Issue No. 2—5-47

1=CV VALVE GROUP .. ._._._.. 19925
(SEE PLATE 5li)
1= CONTROL LEVER. - - - .. 20906
CONSISTS OF:
1-CONTROL LEVER END. . 2135
I-CONTROL LEVER. . - .2I350
1-CAPSCREW.3/8 X I-l/2. 5044
I"HEX NUT.3/8 - ___ - 2738

1~CONTROL LEVER KNOB.36379

1=TANK - (SEE PLATE 1234) _38879

2-HOSE CLAMP. _ _ _ _ _ __ 2970
2-CAPSCREW_S/16 X I"'l/2. . .3022
2°HEX NUT.5/16 - - o - - - - 2744
IBEIR HOSE . - -2 = - 7786
IENIPPLE. c o e e e miams 2139
1I~UNION.2/3. - - — — - _ 47534
I~UNION ELBOW _ _ _ _ _ 47499
IENIPPLE ¢ = ' i) i o (= i i i 6613
|-STREET ELBOW. - - - - - - 2143
1-3 WAY COCK. - = = = =~ = 27570
INIBPLE . = <o & = e uie 5578
1"UNION_V3. - - - - — - 47529

o(39931F-39937C)

HYDRAULIC GROUP, COMBINATION SCRAPER & DOZER
FOR D2 CATERPILLAR TRACTOR

RI39~ MIPPLE - C e oo = s |
47534-UNION-2/3. . _ . _ . _ |
47529-UNION_I/3 - - - - - _ - |
8880 " NIPPLE - ~ e - = =222 |
27570-3 WAY COCK — - - o = = = |
2143 - STREET ELBOW. - - - . |

48436- LOWER CROSS PIPE... .|
48435-RAISE CROSS PIPE ____I
6618 =“NIPPLE.. - = .- 'Tic 22 I
47499-UNION ELBOW. _ — _ _ _ |

34585-R.H. PIPE SUPPORT___I
34586-L.H. PIPE SUPPORT.._|
EACH INCLUDES:
19602 - CLAMP _ _ _ _ _ _ _ |
3455 - MACHINE BOLT - - _I

28594-H.P. HOSE - _ — _ _ _ 4
47533 -UNION.2/3. . - . _ - - = 4

5042 - CAPSCREW.3/8 XI-174..4

2738 - HEX NUT.3/8. - = - - - 4
550 - LOCKWASHER.3/8____4

P 1773

COMBINATION HYDRAULICS, D2



0€

D - »

C20—Issue No. 2—5-47

2193 - SHOULDER BUSHING_ _ _2
27499- UNION ELBOW _ _ _ _ _ 2
)
””a"ufﬁ’;” :iiﬁ;':“fs ; e 2193 - SHOULDER BUSHI

48450 & 4845l)

\ 1

/ 19602 - PIPE CLAMP_ _ _ _ _ _ I
3450 - MAGH. BOLT_V/2X2/2__ _1
(INGLUDED IN 48452 GROUP)
| | X

i

4845| - LOWER PIPE_

48450~ RAISE PIPE

‘. | ]
| el
! 1
o :
——— T B 24997 - PIPE CLAMP _ _ _ _ _ !
ey \ et — 3450 - MACH BOLT-I/2 X 2-1/2_ |
s e = e (INCLUDED IN 48452 GROUP)
*/\ e - | S ~~~__ T (5042 - CAPSCREW_3/8 X|-I/4 _ _4
——{2738 - HEX NUT_3/8_ _ _ _ _ 4
I=H.P. HOSE . _ _ _ _ _ __ 27299 ~ ___ |550 - LOCKWASHER.3/8 —_ _4
1-ELBOW_90% _ _ _ _ _ _ 2880

UL L B 2875 9239~ L.P. HOSE .. _ _ . . .. |
POWER PORT (NOT SHOWN): f 2969 - HOSE CLAMP_ _ _ _ _ 2
1-SHOULDER BUSHING — — 2193 J\ 7 3023 - CAPSCREW_1/4 X I-1/4_ _2
I-STREET ELBOW — — — 3137 / v (2737 HEX NUT_wva_ _ _ _ _ 2
1=PUMP- _ . — _ (SEE PLATE 1419)

|-~ UNION ELBOW_ — . . 47499 47534-UNION_I/3 - — — — _ _ |
|-SHOULDER BUSHING _ _ _2I0! 28832-ADAPTER PLATE _ _ _ _I
1= MIPPLE . o i o o 2139 21893 - PUMP TO TRACTOR GAS-
B TEE s v o s s 0 s 2K6

KET & COUPLING SEAL.I T SHOWN
28836- POWER-TAKE-OFF SHAFT.|

(3993IF - 39937C) HYDRAULIC GROUPé COMBINATION SCRAPER 8 DOZER

NG - .2

(INCLUDED IN ASSEMBLIES

P.1774

FOR D2 CATERPILLAR TRACTOR
COMBINATION HYDRAULICS, D2




9D J

C20—Issue No. 2—5-47

1€

[eserracoRn NUT— |
\576—FLAT WASHER_ ______ 1

J3TLe-GAR . L )
2BAB3 MEH e e e e e |

38I40-SCREEN — |

38139-CAP BOTTOM |

26466-GASKET.

26454A-0IL STRAINER ASSM,—— |

38129-0OIL GUAGE ASSM.___ ____ ________ |

5235-MAGNETIC PLUG . |

g

S
e
5042-SAE CAPSCREW__ __ ___2
2738-SAE HEX NUT________ 2
550—LOCKWASHER _____ __ _ 2
38879 TANK & BASE PLATE GROUP 1234

TANK, D2



ze

<

C20—Issue No. 25-47

8~SAE STUD I/2X 2-3/4_..___ 20914 3225-WOODRUFF KEY¥70____ _ _ _i
8-SAE HEX NUT 1/2_______ 2741
8~LOCKWASHER  1/2_ . __ 552 — 20813-GASKET_____ __ _____| )
I-RELIEF VALVE CAP ___ ___ 25373
I-ADJUSTING SCREW. _ ___ _ 52938
1-USS HEX NUT 5/8____._._.3874 .
~COPPER WASHER 5/8_.___ISG67 I9899—ROTARY SEAL ASSEM._ __ i
n 19898—SEAL SPRING SEAT.__ _ _ _ )
-RELIEF VALVE CAP__ 19889 21294A—SPRING — __ _ _ _ _ ___ '
I-SPRING SEAT. - ————____. 14530 19927A—TOP VALVE CAP_ __ __ __ ]
” ”, 19895-GASKET____ ____.___ _ 2
I—SPRING____________ 2890
19929~VALVE CORE_ _ _ __ _ _ __| )
I~STEEL BALL- oo .._l4520 T
I—SPRING BALL SEAT_______l9880 28IS8 —VALVE BODY ASSEM___ __ '
(PART OF ASSEMOLY 29i88) | :
-
1—USS SET SCREW L4XV4_ _ ... 2424 T8, T
1=LEAD BALL_——— o oo oo 29157 19928~BOTTOM CAP__ _ _ ___ __ |
(PART OF ASSEMBLY £0758) o
3-SAE STUD V2XH3/4. — — — 20988
3-SAE HEXNUT /2 _ _ _ __ 2741 S
KSR e T T piy ’ 15667—COPPER WASHER 5/8.___ _|
Lec 3074-USS HEX NUT S/8______ _u
19932A-ADJUSTING SCREW ASSEM._!
19925A C.V. VALVE GROUP 511

VALVE, D2




€e

J J

C20—Issue No. 2—5-47

(42960-5)

.
| -VELLUMOID GASKET_ — . —__ 50265
4-STUD 3/4 X 6-T/8_ — - 33510
4-SAE HEX NUT 3/4_ . __. 2750
4-LOCKWASHER 3/4_ . - 556,

41516A-DRIVE SHAFT GCOUPLING ASSEMBLY_ ___|
CONSISTS OF THE FOLLOWING:
50565 - SPLINE COUPLING. —— — — —— — 1
50249 -CHAIN. — - o e e e e |
50504 - SPROCKET COUPLING. — — — — — |
3095 - SETSCREW— — — — — — — — — - |

41809~ KEY— e m e e e e mmmm m = 1
i
——42323-PTACR PUMP GROUP- !
P7A-R PUMP & COUPLING GROUP \ ' P.1419

PUMP, D2



¥e

d » @

C20—Issue No. 2—5-47

42316 - VELLUMOID GASKET—_ _ ______.| |
42320A- WEAR PLATE. _ __ __________| |
44209 ,-PUMP BODY ASSEMBLY- _ —_____ _ |
(PARTS INDICATED (B) ARE INCLUDED
IN THIS GROUP AND CANNOT BE
ORDERED SEPARATELY)

43912 - OOWEL PNe e e e e e e A

1= VELLUMOID GASKET. o o o 26253
1-OUTER BEARING CAR. . _ _ ______ 26256
6-USS CAPSCREW 1/2 X6________ 4920

41501 - COUPLING HOUSING ASSEMBLY.. .. _. |
CONSISTS OF THE FOLLOWING:

26236 -SEAL SEAT. o - e e o |

41502 - COUPLING HOUSING. — - — - — — - |

21972~ DRAIN PLUG ASSEMBLY-_ - __.___. ]
2-WOODRUFF KEY NO. M 3219
|- IDLER SHAFT & GEAR ASSEMBLY..26244
1-DRIVE SHAFT 8 GEAR ASSEMBLY..4I517
1=WEAR PLATE e e e e 423204
1= VELLUMOID GASKET. . . _____ ¢ 42316

42323A P7A-R PUMP GROUP Pis20
.
PUMP, D2




C20—Issue No. 2—5-47

SECTION IV

[YDRAULIC CONTROLS
(HU — 800 and up)

AND

TRACTOR MOUNTINGS
for use with
CASE SI TRACTOR

to operate

 C22 “"CARRIMOR" SCRAPER

35




9€

2

C20—Issue No. 2—5-47

————3025-COTTER PIN 3/32 X 34.___3
ﬁ‘———«onm ______________ j

4897 - CAPSCREW 3/8 X 5/8

B s50- LockwaseR va ... I

——50616 - PIVOT PIN SUPPORT._____. |
48384 -VALVE PIVOT LINK.________ |
- 3027 - COTTER PIN I/8 X 3/4_____ I

VALVE CONTROL LINK

46311-FILLERCAR . . .. ________ |
I3-GASKET. .. _..oo-oaco.
46314-0IL STRAINER

|

48035%- SRR e
?&thsff 15y 2272 - STREET ELBOW. .. ... 1
_-—2738 - HEX NUT 38....________ I

(48075- COVER_________________| ]
: / - 8082 -BREATHER MESH. _
/ . ——49230-NIPPLE.__________.
//
~——2194 - REDUCER BUSHING.._____4

NP e A ~
2-UNION ELBOW (LESS 2/3).47498— f ] . ——58295-L.H LOWER PIPE_________| 1
5-UNION 2/3____________4 47533 g

s |
1-R H. RAISE PIPE_________ 58294 S o __{48702- SBOLE i e 2
2-UNION, CHAIN 8 PLUG_ . ____ 50809 — \\m - HEX NUT 3/8._________; 2
ETD. mi e Sy s T 25368 —
4-HEX NUT 3/8_

1-CLOSE MIPPLE.__ . ____. 2879 —

PUMP TO PUSHER BRACKET:

1-GASKET.___________48097
4-CAPSCREW 716 X |-14__48103
4-LOCKWASHER 7/16_______. 551

(58308)

I-PPEPEU6 o o =a 3136,
HYDRAULIC UNIT FOR CASE

~——48687-H.P HOSE.________.___4
2608 - PLOWBOLT 3/8 X |
[53727- STUD 5/8 X 2-174.

o —-—{2746 - HEX NUT 5/8.____
554 - LOCKWASHER 5/8_
4318 - NIPPLE________
{2880- ELBOW 90°_____________ I

—— 60626 -PUMP ___ _ _ __
(SEE PLATE 1743 )

58303 - PIPE BRACKET._______ ]

3 czna- HEX NUT 3/8._________ 2

550 - LOCKWASHER 3/8._____2
b

Q\j‘,f—aszsa-a BOLEL 2L T 2

PIPE_BRACKET (REAR OF TRACTOR)

S| TRACTOR P1622

HYDRAULIC UNIT, S-I

HU — 800 & UP




LE

> 9 »

C20—Issue No

. 2—5-47

4-DOWEL PIN_ . __ 43912
4-BEARING — — e e — . 26239
I=GASKET v e e e e - #7890
PFOOVER . e o e i o i) 47546

7589-END PLATE _ __ __ __|

7592-PUMP BODY GROUP. |
PARTS MARKED ‘A" FORM
A GROUP 8 CANNOT BE
PURCHASED SEPARATELY.

—

49257—DRIVE SHAFT__ __ |

49262—PUMP BASE ASSEMBLY__ __|
2741 — SAE HEX NUT 112 _ __ .6
26236 — SEAL SEAT/m7 or assw es262)__ _|
26238 — SEAL ASSEMBLY _ __ __ |
262853 =GASKET-. i |

|—DRIVE GEAR__ _ 49254A
|—IDLER GEAR_ 47540
1—END PLATE_. __ _42320

60626 P-|| PUMP GROUP P.A713

PUMP, SI HU — 800 TO . INCL.



8¢

®

C20—Issue No. 2—5-47

-SPOOL . — — —d 48034
1 -SPACER_ _ _ _ ¢ 47603
1-SPRING_ _ _ _ _ 47599

1-LOCK_ _ _ __ _¢ 47597
1-GASKET_ _ _ _47598

|-RETAINER____4760I
i=SEAL. - - 48036
4-SCREW- _ _ _ 48394

I=GAPL =t o d 47602
| -GASKET_ . _ _ ¢ 48031
PPN 48033

48035 CV VALVE ASSEMBLY

SPRING_ _ _ _|I

PLUNGER_ _ _I
CAGE= == | |
PLUG. - <
BODY— = o =l

VALVE, SI

HU — 800 TO

. INCL.



6€

C20—Issue No. 2—5-47

550- LOCKWASHER 3/8
2738 - HEX NUT 3/8___

48090 - CONTROL LEVER PIVOT______| |
4938 - CAPSCREW 5/8 X I1-W/2_____ 2
58304-LEVER BRACKET____ ________ |

554 - LOCKWASHER 5/8____________| I
2746-HEX NUT S/8__________ ____ |

HYDRAULIC CONTROL LEVER & ROD FOR CASE S| TRACTOR

49292-CONTROL ROD GUIDE__ _____ |

P. 1624

CONTROL ROD AND LEVER, SI HU — 800 AND UP



114

»

»

C20—Issue No. 2—5-47

3-DRIVE COUPLING _ _ _ _ ___ ¢ 49903

| - POWER TAKE-OFF SHAFT___58305

BB HEX NUT_ /8. o e - - = =5 3
550 - LOCKWASHER__3/8_ __ __ _ ____ 3
5042- CAPSCREW__3/8 X |-I/4____ ___ 3
49899-DRIVE COUPLING. _ _ _ _ _ _____ |

POWER TAKE-OFF SHAFT AND COUPLINGS (CASE

49908-COUPLING CHAIN._ _ _ ___ 2
EACH INCLUDES THE FOLLOWING:
S58997-CONNECTOR LINK _ ____| |
55998-SPRING LOCK. — — . ___| |

S-| TRACTOR)

POWER TAKE-OFF, SI

HU —800 TO . INCL.



[§7

C20—Issue No. 2—5-47

4-CAPSCREW 3/8 X I/2___ _ _ _ 48759

1-PUSHER BRACKET. _ _ _ _ _ _ _. 58299

6-PLOWBOLT I/2 X I-1/4______ 48674

VALVE GUARD & PUSHER PLATE

/ 48388-VALVE GUARD. ___ __ _______ 1

48383-PUSHER PLATE. ___ _ _ _____ 1

P 1623

VALVE GUARD AND PUSHER, SI

HU —800 TO

INCL.



144

C20—Issue No. 2—5-47

2-PIVOT PIN - ___.

2-COTTER PIN I1/2 X 4

TRACTOR MOUNTING FOR USE WITH MODEL CASE S| TRACTOR B 1620

54747-TRACTOR MOUNTING BRACKET__2

QUANTITIES SHOWN ARE TOTAL REQUIRED FOR TWO TRACTOR MOUNTINGS.

TRACTOR MOUNTINGS, SI



44

Y3IdVYOS ..HONWIHHYD.. 72O

ajpiado o}

HOILOVYHIL Id ISYD

i 8sn 10}

SONIINNOW YOILOVHL
any

(dn pup (08 — NH)
STOYINOD JINYYAAH

A NOILLD3S

Ly-S—7¢ 'ON enss[—0ZD



44

®

»

C20—Issue No. 2—5-47

25 - COTTER PN 3/32 X ¥4__3
ﬂn- PNE-E Tl o 3
L[ =5 «—a637 - vaLvE CONTROL LNK__ _2
49897 -CAPSCREW /8 X&/8____|

550 -LOCKWASHER 3/8___ __ !

\QOSIS - PIVOT PIN SUPPORT. _ _ _ _| |

48384 - VALVE PIVOT LINK_ _ _ |
3027 -COTTER PIN /8 X 3/4_ _ _|

-
n/’

VALVE CONTROL LINK

I ENIPPLE. e 48698

| - GASKET (FRONT)-_. _ __ 48079
| - GASKET (REAR)_ _ _ _ _ _ 4808,

- TANK_ . ____ 49206 — |
I - PUSHER BRACKET._ _ __| 58299 ———————
1-LPHOSE__ ______ 4 48675
2-HOSE GLAMP_ ______ 321
| -CLOSE NIPPLE___ __ __ 2879 |

PUMP TO PUSHER BRACKET: \
| -GASKET. . — . _ _ _ _¢ 48097
4-CAPSCREW 716X -14_ _ _ 48103
4- LOCKWASHER 716_ . _ _ _ _ 55

2-UNION ELBOW (LESS 2/3). 41498— g W
PIPING...______ SEE PLATE Ifl ——— @

) e 253
4-HEX NUT 8_ ___ __ _. 2738
4-LOCKWASHER 3/8__ _ _ _ 550)

_———463I1- FILLER CAP. . _ _____ |
4633- GASKET_ ___ _______|

~ —46314- OIL STRAINER_ _ _____|
i 4326- PLUG_ _ _____
48035-VALVE ___ ___ __ __
(SEE PLATE 1353)

2272 -STREET NUT_____ __| |

48075-COVER_ . — — . _ ___ |
48082- BREATHER MESH_ _ _ __ 1
— T —49230-NIPPLE_ _ _ _ __ ___ "

48687-HP. HOSE___ __ ___4
2608 -PLOWBOLT ¥8XI.___4

4940 - CAPSCREW 5/8X3-V2__2
554 - LOCKWASHER 5/8___ _2
4954 - CAPSCREW 3/4XI|-34__2
556 -LOCKWASHER 34____2

60626-PUMP_ _ __ _ __ _ et

FNIPRPLE - e o = . BBY
a3 1 772 SRR R .
1=PIPE-PLUG = s 3136

o622

PUMI
(SEE PLATE 1713)

HYDRAULIC UNIT FOR CASE DI TRACTOR

RITI2

HYDRAULIC UNIT, DI

HU — 800 AND UP




Sy

C20—Issue No. 2—5-47

PR i e — 60325

47533 - 2/3 UNION_ _ __ _ -2
50809 - UNION, CHAIN 8 PLUG-2

PIPE SUPPORT. . _ _SEE INSET

PIPE SUPPORT - REAR OF TRACTOR
36298=4 BOUT_ - oo 2
2738 -HEX NUT 38____2
550 -LOCKWASHER 3/8___2
/SBSOS-P!PE BRACKET_ _ __I

—u

(60620) HYDRAULIC PIPING FOR CASE TRACTOR MODEL DI

60325 - PIPE

PI71

HYDRAULIC PIPING, DI

HU — 800 AND UP



C20—Issue No. 2—5-47

4-DOWEL PIN . ____ 43912
S-BEARING . o e — 26239
|-GASKET— — — 47590
- T " 47546

6-SAE CAPSCREW I/2X 5. __ _5097

A GROUP & CANNOT BE
PURCHASED SEPARATELY.

49257—-DRIVE SHAFT_ _ |

9%

49262—PUMP BASE ASSEMBLY__ __1|
2741 — SAE HEX NUT 1/2_ _ __ .6
26236 — SEAL SEAT/mAT oF assw «s2ez)__ |
26238 — SEAL ASSEMBLY. . . |
26253 —GASKET _ . — _ |

1= DRIVE GEAR_. __ 49254A
|—IDLER GEAR_ 47540
|—END PLATE_ __ _42320

60626 P-1| PUMP GROUP
PUMP, DI HU — 800 AND UP

PITI3




Ly

< )

C20—Issue No. 2—35-47

li=SPOCBL — e = 48034
| -SPACER_ _ _ _ ¢ 47603
- SPRING_ _ _ _ _ 47599
1-LOCK_ — — __ 47597
|-GASKET_ — _ 47598

|- RETAINER- ___4760I
I-SEAL_ — __ _48036
4-SCREW- _ _ _ ¢ 48394

I CAP. e i 47602
|-GASKET__ _ _ ¢ 4803|
I=PINC i 8 48033

48035 CV VALVE ASSEMBLY

1353

VALVE, DI

HU —800 AND UP



8v

9

C20—Issue No. 2—5-47

1= CLEWIS "PIN-. e s ias

| - COTTER PIN_ I8 X |
| - ROD END CLEVIS._______

S

CONTROL ROD SUPPORT
el P
| -HEX NUT_V4_____ _ _ 4 49778~ e © |- ZERK_90% - -3232
| - LOCKWASHER_I/4_ _ _____ 548

I - CONTROL ROD SUPPORT. _60336 ’/;
|- CAPSCREW_V4 X 5/8___40292

(60620-2) CONTROL ROD AND LEVER FOR CASE DI TRACTOR

- LEVER BRACKET._ . ____. |

- COTTER PN v8XI-v2____I

- CAPSCREW S/8 X I-v2____2

P 1710

CONTROL ROD AND LEVER, DI HU — 800 AND UP



b¥

- J J

C20—Issue No. 2—5-47

|- SPRING LOCK_ __ _ _ _ ___ 55998
(INGLUDED "IN 49908 CHATN) w

|- CONNECTOR LINK_ _ _ _ _ 55997
(INCLUDED IN 49908 CHAIN)

60615 - DRIVE SHAFT. _ _ _ _ _ _ __ |

1-CHAIN_ _ _ _ 4 4 seoa——\>

3219 - WOODRUFF KEY_ _ _ _ _ . |

nighithphiighehnind

1 - PUMP DRIVE COUPLING.._.__AQODQ\

DRIVE COUPLING TO FAN PULLEY- DI

SEE INSET
3-CAPSCREW_¥@XI|__ _ __ 490

3-LOCKWASHER _3/8_ _ _ _ _ _ 550 —> W

(60620-2) POWER TAKE-OFF SHAFT FOR CASE TRACTOR, MODEL DI P.l’rosv
’

POWER TAKE-OFF, DI HU — 800 AND UP



0s

C20—Issue No. 2—5-47

4-CAPSCREW 3/8 X I/2. . _ . _ 48759

1-PUSHER BRACKET. . — — — - .. 58299

(58300-60625)

6-PLOWBOLT I/2 X I-1/4_ . _ . _ 48674

VALVE GUARD 8 PUSHER PLATE

48383 -PUSHER PLATE. - _ _____ |

P 1623

VALVE GUARD AND PUSHER, DI

HU — 800 AND UP




s

» >

C20—Issue No. 2—5-47

2-PIVOT PIN e e oo

2-COTTER PIN 1/2 X 4

(56868) TRACTOR MOUNTING FOR USE WITH CASE TRACTORS, MODELS SI & DI P 1620

54747-TRACTOR MOUNTING BRACKET__2

QUANTITIES SHOWN ARE TOTAL REQUIRED FOR TWO TRACTOR MOUNTINGS.

TRACTOR MOUNTINGS, DI



(4]

HYIJVHOS .. HONIMYYD.. 72D
ajpiado 0}

HOLOVHYL ¥#1 TYNOLLYNYALNI

UM esn Iof

SONILNNAOW HOLOYYL
ANy

(dn pup (08 — NH)
STOMINOD OIINYYAAH

IA NOILD3S

Ly-S—C 'ON enss[—(zD"



£s

9

9

C20—Issue No. 2—5-47

4897 - CAPSCREW 3/8 X 5/8.____ . |
550 - LOCKWASHER 3/8._.______. |

3027 - COTTER PIN /8 X 34_____ t

VALVE CONTROL LINK

PUMP TO PUSHER BRACKET:
I-GASKET . ______._.__48097

(58218)

2-UNION ELBOW (LESS 2/3)_47498

4-STWO.. ... __ es3e6)
4-HEX NUT /8. )

4-CAPSCREW /16 X |-1M__48103 °
4-LOCKWASHER 716 __ _. 551
I-NPPLE __________ 2258
I-TEE o ____ 3135
I-PPEPLUG . _____________ 3136,

46311-FLLER CAR _____________ |
46313-GASKET. _.______ . ___. |
46314-0IL STRAINER. ____________ |
4326 -PLUG .o __________.___ 3

2738 - HEX NUT 3v8___ N}

\ 48075- COVER.....___._ 1
48082 -BREATHER MESH________|

’ i 49230 -NIPPLE oo I

d 2194 - REDUCER BUSHING._____.4
~—] [48702-0 BOLT _ _ _________ 2
3863 - HEX NUT 3/8___ ____ 2

48676-PIPE _ . _ _ __ _ _____ 1

- 47528-UNION 1/3_ _ _ _ _ _ __ t

f] 47533-UNION 2/3 _ __ _ _ ___ !

o]  —————48687-HPHOSE...__________4

| 2608 - PLOWBOLT 3/8 X I_______ ]

098 - CAPSCREW /8 X /2 ___6
2746 - HEX NUT S/8.__.___
554 - LOCKWASHER 5/8_._

HYDRAULIC UNIT FOR INTERNATIONAL 1-4 TRACTOR

P1643

HYDRAULIC UNIT, I-4

HU —800 TO

. INCL.



¥s

9

C20~Issue No. 2—5-47

(582/6)

I-PIPE TE _ _ _ __ _ _ ______ 58219

1-PIPE SUPPORT BRACKET _ _ _ _58I84

4-CAPSCREW__3¥/8 X I-//4__ _ _ _¢ 4903

4 LOCKWASHER _3/8 _ _ _ _ _ ___ 550/
4-HEX NUT_3/8 3863

58178 - R.H. RAISE PWPE_ _ _ . _ _ _ _ [
I-LH RAISE PIPE__ _ _ _ _ _ __ 58179 /
- 5 \ ]

PIPING AND PIPE SUPPORTS

47078-U BOLT_ _ _ _ _ _ _ _ _ 4
3863 - HEX NUT_3/8__ _ ___ ___ 8
550 - LOCKWASHER _3/8__ _ _ _ _ _ 8

50809- UNION, CHAIN & PLUG_ _ _ _ _ 2

47533-2/3 UNION_ _ _ _ _ _ _ _ _ _ 4

PIPING, [-4

HU — 800 TO

. INCL.



ss

9 > »

C20—Issue No. 2—5-47

4-DOWEL PIN_ . ___4392———— -

4-BEARING . — — . . 26239 47592-PUMP BODY GROUP_ __|

PARTS MARKED 'A" FORM
A GROUP & CANNOT BE
PURCHASED SEPARATELY.

—-49257—-DRIVE SHAFT_. _ |

I-ENDPLATE — - .
3-SAE CAPS. 174 X 5/8_ _48976

49262—PUMP BASE ASSEMBLY__ __|
2741 — SAE HEX NUT V2_ __ . .6
26236 — SEAL SEATwer or assw es262) |
26238 — SEAL ASSEMBLY__ __ __ __{
26253 —GASKET _ _ - 1

1~ DRIVE GEAR__ _ 492544

I—IDLER GEAR_ _ 47540
——’/

1—END PLATE 42320 60626 P-11 PUMP GROUP PI7I3

PUMP, |-4 HU —800 TO . INCL.



9s

J

J J

C20—Issue No. 2—5-47

ISSPOOI - = 48034
| -SPACER_ _ _ _ ¢ 47603
- SPRING_ _ _ _ _47599

ISIEOCKE — = 47597
1-GASKET_ _ _ _47598

|-RETAINER_ ___4760I

4- SOCREW_. _ — _ ¢ 48394

I=CAP. ' 47602 —_
|-GASKET__ _ _ ¢ 4803l
I=PIN— e o 48033

SPRING_ _ _ _|
PLUNGER_ _ _|

48035 GV VALVE ASSEMBLY 1353

VALVE, -4

HU—800 TO  INCL.



LS

J

C20—Issue No. 2—5-47

H< NOB s o L S i 48102

e 1 R A R e S 58108

I- CONTROL ROD _ _ _ _ _ _ _ _ 58215
> | - CONTROL ROD SUPPORT- __ _58I85
3028- COTTER PIN I/8 X | _ _ _ _ 2
DO~ PN s e 2

SUPPORT TO TRACTOR:
2- CAPSCREW 3/8 XI__ _ _5040
2 - LOCKWASHER 3/8_ _ _ _ _ 550

(58216) HYDRAULIC CONTROL LEVER AND ROD FOR INTERNATIONAL 1-4 TRACTOR

P. 1645

CONTROL ROD, I-4 HU —800 TO . INCL.



8G

)

P

C20—Issue No. 2—5-47

(58216)

2TRI-HEX-NUT - “1/2 . . 5 4
552 - LOCKWASHER 112 _ _ _ _ __ 4
20916-STUD /2 X I-3/4 _ _ __ _ __ 4
58080- ADAPTER

S

8-LOCKWASHER I2_ _ _ _ _ _ 552
8-CAPSCREW I/2XIFl/2 _ _ _ _491l

ADAPTER FOR INTERNATIONAL I|-4 TRACTOR

P. 1640

PUMP ADAPTER, |-4

HU — 800 TO . INCL.



65

C20—Issue No. 2—E&-47

ON TRACTOR CRANKSHAFT:
58104 - DRIVE COUPLING_ _ _ _ _ _ _ |

____——50I10l-CHAIN COUPLING COVER_ _ _ _ _ |

/2427'SETSGREW 174 X 3/8_ _ _ _ _ _ 2
49903-DRIVE COUPLING |

/32|9 - WOODRUFF KEY._ ___ _ _ __ 2

N

INCLUDES THE FOLLOWING:
55997 - CONNECTOR LINK _ _ _ _ _ |
55998~ SPRING LOCK _ _ _ _ __ _ |

ON PUMP DRIVE SHAFT:
| -DRIVE SHAFT _ _ _ _ _ _ 58085

(58/93) POWER TAKE-OFF SHAFT & COUPLING (INTERNATIONAL I-4 TRACTOR) P 1646
POWER TAKE-OFF, -4 HU — 800 TO ., INCL.




09

9 > 9

C20—Issue No. 2--5-47

/ 48388-VALVE GUARD. _ . ________. I

4-CAPSCREW 3/8 X v¥2___ __ _ 48759

1-PUSHER BRACKET_ _ _ _ _ . _ __ 58299

6-PLOWBOLT /2 X 1-174______ 48674

(58300- 60625) VALVE GUARD 8 PUSHER PLATE P 1623

VALVE GUARD AND PUSHER, |-4 ' HU —800 TO . INCL.



19

J

C20—Issue No. 2—5-47

1-R. H. TRACTOR MOUNTING BRACKET.. 58876
I-L. H. TRACTOR MOUNTING BRACKET. 58877

2-COTTER PIN 1/2 X 3. ______.

2-PIVOT PIN

RIGHT HAND MOUNTING SHOWN.

(599/6) TRACTOR MOUNTINGS FOR USE WITH INTERNATIONAL MODEL 1-4 TRACTOR P.1621

P /58878 9 11~ RS DA S 2

554 - LOCKWASHER 5/8._______._.__.4

3872-HEX NUT 5/8._________._._.4

TRACTOR MOUNTINGS, |-4



C20—Issue No. 2—5-47

SECTION VII

"HYDRAULIC CONTROLS
(HU15S5 —1 and up)

AND
HITCH MOUNTINGS

for use with

OLIVER TRACTOR
MODEL 80

to operate

C22 "CARRIMOR" SCRAPER

62




Ne 2--5-47

N

-lss

C20-

RESERVOIR -  SEE PLATE /609

I=-VALVE ____ .. 54888 - GASKET
(SEE PLATE 1610)

54064 -GASKET. ____ _ ... |

57699 - ELASTIC STOP NUT__4

(SEE PLATE 161l)

58803 HYDRAULIC UNIT GROUP HU-IS

, INCL.

HUIs — I TO

63

HYDRAULIC UNIT, OLIVER 80




C20—Issue No. 2—5-47

53384 -FILLER CAR. _ _ __ ______ 1

59106 - DIP STICK__ . ___ ______ |

53383 - GASKET. - - - ____ |

|- CONNECTION BOLT_ _ ___ _. 53405

53407-BREATHER CASTING. . _ __ _ |

I- RESERVOIR . _ o ___. 54094
INCLUDES THE FOLLOWING:
10-STUD 3/8 X 1-9/16_._53395

54097 - GASKET- | |

IEWIRES S o o o 53412- SPRING. . __________ [
1-GHEGK VALVE GAR.______ 53416——— Ny —B34l8-BALL_____________| ]
1-CHECK VALVE_ __ ______
1- RESERVOIR aAsE_-______snds\\& O~ 55333 INLET VALVE SEAT______1I
INGLUDES THE_FOLLOWING:
I-STRAINER TUBE_ ___54098 o= T~55334-OUTLET VALVE SEAT.____ I
TE: VALVE SEATS ARE IN-

: VA
4-STUD 3/4 X 5-1/8___.54065 ﬂofm IN 57745 BASE.)

8 8
8 3
e § BT 550 - LOCKWASHER /8. __ 0
o\tru- HEX NUT 3/8_________ 10
(59092) RESERVOIR GROUP R 1609

64

. INCL.

HUI5—1 TO

RESERVOIR, OLIVER 80




S9

b » J

C20—Issue No. 2—5-47

59103 - CAPSCREW 5/16 X 7/8__ _ _ _ _ 4 4
549 - LOCKWASHER 5/16__ _ _ _____ 4
57696 - FELT SEAL RETAINER__ __ _ _ _ 1
57698 - FELT WASHER_ _ _ _ _ __ _ _ __ |
5409] - GASKET_ _ _ _ __ _ ___ ___ _ |
57695- SEAL SEAT__ __ _ __ ______| 1
57518 - "0" RING.
\ ‘” ;@ .
54089-VALVE SEAT_ _ _ __ _______ 2

1-VALVE BODYo e 54084

54439 -VALVE

8487 -GASKET- - e e e 2
53416 - CHECK VALVE CAP. _ ____ ___. 2

4 - SOCKETHEAD CAPSCREW_ ____541I7

54062 VALVE ASSEMBLY

VALVE, OLIVER 80 HUIS—1 TO INCL.



99

C20—Issue No. 2—5-47

| - SPRING GUIDE

| - SEAL HOUSING _ _ _ __ ___! 56119
|- SEAL SEAT _ . ____
[font] 7 | e |
|- ROLLER BEARING_ _ ___ _
1-DRIVE SHAFT. _ _ _ _____
.
L)
U
Y

\4925 -CAPSCREW 1/2X3-1/4___8

58180 PUMP ASSEMBLY (HU-I5)

6 - SPECIAL CAPSCREW.____53465
LEWIRE S L e 53466

P 1611

PUMP, OLIVER 80

HUI5— 1 TO

. INCL.



L9

9

C20—Issue No. 2—5-47

ATE33 - UNION 2/73_ . _ _ _ _ _ 2
22%8 - NPPLE__ _ _ _ _ __ _ ___ _ __ 2
9254 - SHUT-OFF COCK_ _ _ ___ _ _ -2

ALVE FITTINGS
O 2193 - SHOULDER BUSHING_ _ ___ ___ 2

" X 5
b (7778 -RRNIPRLE_ _ _ _ _ _ _ _ _ _ _ —l
\zam CLHNPPLE_ _ _ _ _ _ _ __ | )
47498- UNIONELBOW_ . _ _ __ ___ _ 2

G‘\zuu -PIPE PLUGS_ _ _ _ _ _ __ __ 3

PIPE  SUPPORT
60836 - RH. PIPE SUPPORT_ _ _ __ __ ] -
/{m -LH. PIPE SUPPORT. _ _ ___ ) 2- UNION 1/3—— —— — —
36296 - J BOLT. _ _ _ . __ 2
738 - HEX NUT_ _ _ _ ___ _ _ 2
S50 - LOCKWASHER_ _ __ _ _ _ _ 2
(60764) _ HYDRAULIC PIPING FOR OLIVER 80

P.1728

PIPING, OLIVER 80



C20—Issue No. 2—5-47

6095:= ZERK /B == = 2

59743- LEVER & BRACKET. . ______ |

550 - LOCKWASHER _3/8 _____.___4
4898 - CAPSCREW__3/8 X 3/4______ 4

2= CLEVIS PIN —-cccccafaad

2 =VALVE LINK_ —_ - _ s 40650

2- COTTER PIN_I/8 X I __ 3028

(59744) VALVE CONTROL BRACKET

P 1700

68

INCL.

HUI5— 1 TO

VALVE CONTROL BRACKET, OLIVER 80




69

C20—Issue No. 2—5-47

60855- CONTROL ROD.

3028 -COTTER PIN_I/BXI____2
SBOT = PIN - e e 2
39086-CLEVIS . . . — . 2
2743 -JAM NUT_WV2__ _____ | 2

1-COTTER PIN_V8 XI-1/2____3030
1-PIVOT BRACKET_ _ _ ___ 60763

BRACKET TO TRACTOR:

2-CAPSCREW_V/4 X 7/8__ __ 4900
2- LOCKWASHER_14_______ 548
2-HEX NUT_W4______ 49778
| - FLAT WASHER_/4___ ___ 574
(60764) HYDRAULIC CONTROL LEVER AND ROD FOR OLIVER 80

KNI e o e 2 . HOOR
I=EVER s S L

PI723

CONTROL LEVER AND ROD, OLIVER 80 HUIS—1 TO , INCL.



C20—Issue No. 2—5-47

|- WOODRUFF KEY____ _ __ __ _ 5219
|- ALLEN HEAD SET SCREW_ _ _ _ 2428

\\\60758 -DRIVE SHAFT_____ __ __| 1
60755- JAW GOUPLING

V=ADAPTER - . .. _ ‘"o 60754

INCLUDES :

® (]

© ?\
e 6 \2746-NEX NUT-578_ ... - — | 6
554

- LOCKWASHER__5/8

[ﬁUA/—-nsu

554
w

ADAPTER TO TRACTOR
-CAPSCREW_5/8 X4-1712___5
-LOCKWASHER_5/8_ _ _ _ _ 5

(60764)

DRIVE SHAFT & ADAPTER FOR OLIVER 80

P.1721

. INCL.

DRIVE SHAFT AND ADAPTER, OLIVER 80 HUI5— 1| TO



¢4

J

C20—Issue No. 2—5-47

PUSHER TO ADAPTER :

4- HEX NUT__WV2_________ 3867 S
4- LOCKWASHER _1/2__ _ ___ __ 552
4- CAPSCREW_ V2 X 1-1/4__ _ _ _ 4909
I-PUSHER_ _ _ _ _ __ _____| 6032!
(60764) ! PUSHER PLATE FOR OLIVER 80

A R RTINS

P. 1722

PUSHER, OLIVER 80 HUI5—1 TO , INCL.



tL

P

C20—Issue No. 2—5-47

2-COTTER PIN_I2 XS o e e
| -R.H. TRACTOR MOUNT_ _ _ _ __
| -L.H. TRACTOR MOUNT_ _ _ __ _

(60766)

2~-PIVOT PN e 3

SEHBXENUT 2o e L e B 3884
2-LOCKWASHER 1" _____ __ _ 560

RIGHT HAND MOUNTING SHOWN

HITCH MOUNTING FOR OLIVER 80

P.1T24

HITCH MOUNTING, OLIVER 80



C20—Issue No. 2—5-47

SECTION VIII

HU15 HYDRAULIC CONTROLS

for use with

CLETRAC AD TRACTOR

to operate

C24 SCRAPER

73




C20—Issue No. 2—5-47

VALVE FITTINGS
(NOT INGLUDED IN ASSEMBLY 64342)

P.1754

2-NIPPLE.
2- SHOULDER BUSHING _._2193

RESERVOIR GROUP. - - - - - _ |
(SEE PLATE 1609)

54888 - VALVE GASKET. - - — __ |

2-PIPE PLUB.c ccc e = - 2104
(NOT INGLUDED IN ASSEMBLY

64342) @

IPVALVE e e e - - 54062
(SEE PLATE 1610) b

54064-VALVE GASKET. . _ — __ !

57699- ELASTIC STOP NUT._ 4

RN

58180 - PUMP. - — _ . —_ __ | |
(SEE PLATE I61l)

64342 HYDRAULIC UNIT GROUP (HUIS)

. INCL.

HUIS—1 TO

74

HYDRAULIC UNIT, AD




C20—Issue No. 2—5-47

53384 - FILLER CAR. _ . __ __ |

59106 - DIP STICK. - - — - |

53383 - GASKET- - - — . I

1-CONNECTION BOLT_ _ ___ __ 53405
6-CAPSCREW 3/8 X I ___ 490!\?

6- SHAKEPROOF Locxwasusn__s'lssss

=i
|- BREATHER MESH________ 48082 O
Z
I- RESERVOIR . ____ _______ 54094
INGLUDES THE FOLLOWING: @)
10-STUD 3/8 X 1-9/16___53395 =
7o)
=]
84097 - GASKET- oo i |
53419 - CHECK VALVE CAR._ ______ 1
1-WIRE__ _ __ __ _______ 54119 - §3412- SPRING_ ____ _________ 1
I-CHECK VALVE CAP._ __ ___ 534|s%@/ 53418 BALL - o L |
I-CHECK VALVE_ __ __ ____ 534!7\ o’/
1-RESERVOIR BASE _______ _57745 )iy ©~— 55333 INLET VALVE SEAT_______| !
INGLUDES THE FOLLOWING:
I-STRAINER TUBE_ ___ 54098 o= ~——~55334-OUTLET VALVE SEAT_____ 1
o (NOTE: VALVE_SEATS ARE IN-
4-STUD 3/4 X 5-1/8___.54065 ¥ CLUDED IN 57745 BASE.)
T (e ]
¢ g tsso - LOGKWASHER 3/8_____ __ o <
2738- HEX NUT 3/8__________ 0 |of
>
oz
(59092) RESERVOIR GROUP P 1609 g
(o]
o

e .)/-53407- BREATHER CASTING. — - _ _ _ I

75




9L

@ 3 | 9

C20—Issue No. 2—5-47

59103 - CAPSCREW 5/16 X /8__ _ _ _ _ 4 4
549 - LOCKWASHER 5/16._ _______ 4
57696 - FELT SEAL RETAINER_ _ _ _ _ _ _ 1

BR0AI=GASKET (= . . L 1
57695 - SEAL SEAT__ __ ___ ______| |
57518 - "0" RING— _ _ _ _ __ ____ ____ |

L
&0
[ Y
o
54087-VALVE SPOOL _ — — — —____ | |
AT “BPREERL o o oo s i s s |
47800 -BPRING. «. . e e s shaa |
1=VALVE BODY. e el 54084

54871 -GASKET- - ______ 2

53416 - CHECK VALVE CAP_________. 2
I-SPRING LOCK___________ 47597
ISGASKET - oo le ooy 5409
HEVAVEGAP = =2 T 54085
4-SOCKETHEAD CAPSCREW_ ____ 5417
54062 VALVE ASSEMBLY P 1610

VALVE, AD HUI5—1 TO , INCL.



LL

J J

C20—Issue No. 2—5-47

b= SEAL-SEAL - - ol 53442
ErSRALL S s s 53448
1-SPRING GUIDE_ __ _ _ _ _ __ 5611l
|- ROLLER BEARING_ _ ____ 56122
I=ORWE SHAFE - _____ 5617
)
\

\mw- GASKET
56113 - INNER BEARING HOUSING. .|

6 - SPECIAL CAPSCREW. __ __53465
VG RES S S om0 L e 53466
| - SEAL HOUSING_ _ _ __ ___ 56119

56121 - NEEDLE BEARING _ _ _ __ 2
56115 - WEAR PLATE

\SQMS- MAGNETIC PLUG . ____ |

BBIBR - GEAR__ _ . i 2

6114 - OUTER BEARING HOUSING__I
58366-DOWEL PIN _ _ _ _ ____ 2
4925 -CAPSCREW 1/2X3-I74___8

58180 PUMP ASSEMBLY (HU-15)

L]}

PUMP, AD

HUIS—1 TO , INCL.




C20—Issue No. 2—5-47

©
=2
Y
61503 - BRACKET 8 HANDLE LEVER_I
RRERR A 60957
550 - LOCKWASHER_3/8 _ _ _ _4
4898 -CAPSCREW_3/8 X 3/4_ _ 4

2-CLEVIS PIN
2- VALVE LINK _ _ _ _ _ _ ¢ 40650
2-COTTER PIN_1Z — = _ — — = 3026

BRACKET & HANDLE LEVER
FOR CLETRAC AD TRAGCTOR

. INCL.

78

HUI5 — 1 TO

BRACKET AND HANDLE LEVER, AD




64

) - J

C20—Issue No. 2—5-47

'- SNAP RING

1= ROLLER BEARING

I=FLAT WASHER _ . __ __ _ 61050

61703 - DRIVE SHAFT. . . .- .- |

DRIVE SHAFT FOR CLETRAC AD TRACTOR

(61049)
P. 1765

DRIVE SHAFT, AD HUIS—1 TO , INCL.



08

- v

C20—Issue No. 2—5-47

6- LOCKWASHER _5/8 _ _ _ _ _ _

6= HEX NUT.-578_ _ -z

I=ADAPTER . o o = v o s 61056
INCLUDES:
6=8T008- - - = = 53727

552 - LOCKWASHER _1/72__ _ _ _ _ _ _ 6

4911 - CAPSCREW _1/72 X 1-1/2 _ _ _ _ _ 6

59170 - GASKET__ _ _ _ _ _ _ ___ |

ADAPTER FOR CLETRAC AD TRACTOR P. 1763

ADAPTER, AD

HUI5—1 TO , INCL.



